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Battery Pack Test Report
(Package Drop & UN38.3)

Customer: Lenovo
Pack Model: L17C4P72
Nominal voltage: 15.36V
Nominal capacity: 5235mAh/ 80Wh
Configuration: 4S1P
Customer P/N: SB10Q76929
Celxpert P/N: 921300182
Cell Type: Coslight 3367E0G 5235mAh
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battery
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Type LLTCaPE Original tested type /
FRARHL (V) 15.36V R /RE R nominal 5235mAh 80Wh
Nominal voltage ' Capacity/energy rated 5080mAh 78Wh
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Test standard
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MEYAE 38.3 2 UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6
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2. UN38.3 Test Report

Test Period 2018/01/02~2018/01/17 Test Spec. ST/SG/AC.10/11/Rev.6

Parts Name Battery Pack Application NB Quantity Pack 16PCS/Cell 25pcs

2.1 Test Summary

Item Test Item Test Result Details
T1 Altitude simulation test (UN38.3-1) Pass Page 9
T2 Thermal test (UN38.3-2) Pass Page 10
T3 Vibration test (UN38.3-3) Pass Page 11
T4 Shock test (UN38.3-4) Pass Page 12
T5 Short Circuit test (UN38.3-5) Pass Page 13
T6 Crush Test (UN38.3-6) Pass Page 13
T7 Overcharge test (UN38.3-7) Pass Page 14
T8 Forced discharge test (UN38.3-8) Pass Page 15

The battery pack passes UN38.3 test.
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